CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 210f93
Band2-5MHz-QPSK-18625-1RB#0-PASS Band2-5MHz-QPSK-18625-25RB#0-PASS
Band2-5MHz-QPSK-18900-1RB#0-PASS Band2-5MHz-QPSK-18900-25RB#0-PASS

Band2-5MHz-QPSK-19175-1RB#0-PASS Band2-5MHz-QPSK-19175-25RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 22 0of 93
Band2-5MHz-16QAM-18625-1RB#0-PASS Band2-5MHz-16QAM-18625-25RB#0-PASS
Band2-5MHz-16QAM-18900-1RB#0-PASS Band2-5MHz-16QAM-18900-25RB#0-PASS

Band2-5MHz-16QAM-19175-1RB#0-PASS Band2-5MHz-16QAM-19175-25RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 23 0f 93
Band2-10MHz-QPSK-18650-1RB#0-PASS Band2-10MHz-QPSK-18650-50RB#0-PASS
Band2-10MHz-QPSK-18900-1RB#0-PASS Band2-10MHz-QPSK-18900-50RB#0-PASS

Band2-10MHz-QPSK-19150-1RB#0-PASS Band2-10MHz-QPSK-19150-50RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 24 0of 93
Band2-15MHz-QPSK-18675-1RB#0-PASS Band2-15MHz-QPSK-18675-75RB#0-PASS
Band2-15MHz-QPSK-18900-1RB#0-PASS Band2-15MHz-QPSK-18900-75RB#0-PASS

Band2-15MHz-QPSK-19125-1RB#0-PASS Band2-15MHz-QPSK-19125-75RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 250f93
Band2-20MHz-QPSK-18700-1RB#0-PASS Band2-20MHz-QPSK-18700-100RB#0-PASS
Band2-20MHz-QPSK-18900-1RB#0-PASS Band2-20MHz-QPSK-18900-100RB#0-PASS

Band2-20MHz-QPSK-19100-1RB#0-PASS Band2-20MHz-QPSK-19100-100RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 26 of 93
Band4-1.4MHz-QPSK-19957-1RB#0-PASS Band4-1.4MHz-QPSK-19957-6RB#0-PASS
Band4-1.4MHz-QPSK-20175-1RB#0-PASS Band4-1.4MHz-QPSK-20175-6RB#0-PASS

Band4-1.4MHz-QPSK-20393-1RB#0-PASS Band4-1.4MHz-QPSK-20393-6RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 27 of 93
Band4-3MHz-QPSK-19965-1RB#0-PASS Band4-3MHz-QPSK-19965-15RB#0-PASS
Band4-3MHz-QPSK-20175-1RB#0-PASS Band4-3MHz-QPSK-20175-15RB#0-PASS

Band4-3MHz-QPSK-20385-1RB#0-PASS Band4-3MHz-QPSK-20385-15RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 28 of 93
Band4-5MHz-QPSK-19975-1RB#0-PASS Band4-5MHz-QPSK-19975-25RB#0-PASS
Band4-5MHz-QPSK-20175-1RB#0-PASS Band4-5MHz-QPSK-20175-25RB#0-PASS

Band4-5MHz-QPSK-20375-1RB#0-PASS Band4-5MHz-QPSK-20375-25RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 29 of 93
Band4-10MHz-QPSK-20000-1RB#0-PASS Band4-10MHz-QPSK-20000-50RB#0-PASS
Band4-10MHz-QPSK-20175-1RB#0-PASS Band4-10MHz-QPSK-20175-50RB#0-PASS

Band4-10MHz-QPSK-20350-1RB#0-PASS Band4-10MHz-QPSK-20350-50RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0023-RF-A1_LTE B2&B4 Page 300f93
Band4-15MHz-QPSK-20025-1RB#0-PASS Band4-15MHz-QPSK-20025-75RB#0-PASS
Band4-15MHz-QPSK-20175-1RB#0-PASS Band4-15MHz-QPSK-20175-75RB#0-PASS

Band4-15MHz-QPSK-20325-1RB#0-PASS Band4-15MHz-QPSK-20325-75RB#0-PASS



